

1.0 20180809

E1017A0332

DATE: NOV. 02, 2017

CERTIFICATE OF ANALYSIS

801530

COMMODITY

ABS RESIN PA-757F
AS RESIN PN-127L150
ABS RESIN PA-717C
ABS RESIN PA-757
ABS RESIN PA-777E
ABS RESIN PA-777D
AS RESIN PN-117C
ABS RESIN PA-757 H08823B5
ABS RESIN PA-757F H14110B5

QUANTITY

16 M
16 M
16 M
36 M
3 M
2 M
4 M
3 M
20 M

116 M

Shipment : YMWELLHEAD 014W
From KACHUUNG TAIWAN to ROTTERDAM

Production Name PA-777E

Lot No. 7Q235031

Item	Unit	Test Method	Result	Result	Result
Melt Index MVR 220 ×10kg	cm ³ /10min	ISO 1133	5.130		
Tensile Strength Yield (50 mm	MPa	ISO 527	43.300		
Tensile Elongation (50 mm/min	%	ISO 527	29.000		
Charpy Impact Strength	KJ/M ²	ISO 179	13.200		

-----to be continue-----

CHI MEI CORPORATION
Manager

Wayne Lin